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(1) EXEE (Test Recipe)

#u15-EM-2 ZEBRES
EPRAVA—KIRA—NYF 1000 1000 (EEER)
B =’ (Sulfur) 2.8 2.8
Hot5— EM—2 12.5 -
(1ZERE)
Ho+5— CM (CBS) — 1.5
Hotv5— M (MBT) — 2.5
HotS5— TT (TMTD) — 2.0 £t 9.5
Hot+5— TE (TeEDC) — 1.5
Ho+5— TRA (DPTT) — 2.0
(2) HERFER (Test Results)
hniE CH-S0-40 CH-S0-50 CH-S0-60
InER{Z#EH | Sanceler Z# | Sanceler =4 | Sanceler R
I5H EM-2 [y EM-2 [y EM-2 [y
L—=—X2—FAER (Mooney Scorch Test) : M L1, 125°C
Vm 13.5 15.0 18.5 18.5 24.5 24.0
ts (min) 17.3 15.0 15.5 13.7 12.4 12.1
t 35 (min) 26.2 24. 8 23.0 21.6 18.3 17.9
t 430 (min) 8.9 9.8 1.5 1.9 59 5.8
FTaS5AMA—%—5AER (Curelastometer Test) : 8§ ==+3°  2mm, 160°C
t 10 (min) 2.2 1.9 2.1 2.0 2.0 2.0
t 90 (min) 8.3 7.6 8.9 8.4 7.6 1.5
t 90— t 10 (min) 6.1 517 6.8 6.4 53 55
ML B (N-m) 1.5 1.5 1.8 1.8 1.9 2.3
515&EKER (Tensile Test) : 160°C x 15min. 7 L X finkk
TB (MPa) 10.5 8.8 11.3 11.3 11.5 11.8
EB (%) 690 600 650 590 570 490
M 100 (MPa) 0.8 0.9 1.1 1.3 1.9 2.1
M 300 (MPa) 2.3 2.7 3.6 4.4 517 7.0
Hs (JIS, A) 44 46 52 54 64 64
EnE{LEER (Heat Aging Test) : 160°C x 15min. 7L X ANEE, 100°C x 72hrs. EhALIE
TB EiEE (%) -26 -13 -8 -10 + 2 +0
EB EiEE (%) -26 -23 -24 -24 -23 -23
M1oo  ZEEER (%) +25 +22 +45 +31 +34 +29
Hs Z=1k + 4 + 2 + 4 + 2 + 2 + 2
EfEAAVT &#iRE& (Compression Set Test) :
160°C x 20min. 7 L X #0&&, 100°C x 70hrs. EAs038
cs (%) 47 | 50 | 48 | 50 | 49 | 52
TIL—LMEEER - r. t X 2weeks
ARHE O ‘ A “ @) ‘ A “ O ‘ A
BaE L*2 24.2 26. 1 22.7 26. 1 22.5 24.0
1) TIL—LMHEOEE ; O c TIL—LAGL X s TI—LBHY
A s TIL— LR xx E2EmIIIL—LA
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g CH-S0-70 CH-S0-80
InFRAR HEF b3 T #ot3- T

IEH EM-2 i) EM-2 [ioy=
L—=—Xa—F Bk (Mooney Scorch Test) : M L1, 125°C

Vm 37.5 38.0 47.0 47.0

t5 (min) 10.1 9.3 8.6 8.2

t 35 (min) 14.9 14.0 12.3 12.1

t 430 (min) 4.8 4.7 3.7 3.9
Fa15RAMA—42—ER (Curelastometer Test) : 6 ==+3° , 2mm, 160°C

t 10 (min) 2.0 1.9 1.8 1.7

t 90 (min) 7.4 6.7 6.4 6.3

t 90— t 10 (min) 5.4 4.8 4.6 4.6

MILDE (N-m) 3.2 3.5 3.0 3.2
SI3REER (Tensile Test) : 160°C x 15min. 7' L X in&k

T8 (MPa) 11.3 12.7 10.7 11.6

EB (%) 390 370 280 240

M100 (MPa) 3.1 3.6 4.9 5.7

M 300 (MPa) 9.1 10.8 - -

Hs (JIS, A) 72 12 78 80
EEILiAER (Heat Aging Test) : 160°C X 15min. L A&k, 100°C X 72hrs. EAALIE

TB ZIEE (%) +5 -2 +10 + 7

Es ZiEE (%) =22 -28 =21 -24

Mioo ZEfEER (%) +34 +32 +36 +33

Hs ik + 2 + 2 + 4 + 2
EEXKAVDT HiXER (Compression Set Test) :

160°C x 20min. 7' L X Rk, 100°C x 70hrs. ZAAn1E

cs ) | 41 | 49 | 56 | 58
JIL—LMRER (Blooming Test) : r.t X 2weeks

RERFIE " O A “ O ‘ A

BaE L*? 20.6 24.9 19.6 20.7
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